
Prepared for Ministry for the Environment



Table of contents 
Introduction ...............................................................................................................................................1 

Purpose of report ............................................................................................................................1 

Approach ........................................................................................................................................1 

Context ...........................................................................................................................................2 

Acknowledgements ........................................................................................................................2 
[...]
  



 

Page | 26 

 

  

Figure 19 Photos of enhanced pond-based systems: Cromwell (left), 
Matamata (right)  

1.6 Emerging technologies in wastewater treatment  

Several treatment technologies may emerge as potential upgrade options in New Zealand when 

the existing plants require an upgrade to increase capacity or improve performance. Table 9 

below outlines several examples of these emerging treatment technologies. 

 Table 9 Emerging wastewater treatment technology examples 

Technology 
examples 

Description  Process 
drivers 

Current 
status 

Aerobic Granular 
Sludge (AGS) 
e.g. Nerada 

Large granules are formed 
within the reactors to achieve 
simultaneous nitrogen and 
phosphorus removal.  These 
granules are fast settling, 
requiring smaller reactor size 
and lower power consumption.  

Process  
intensification 

Full scale, 
quite a number 
of plants in 
operation 
overseas. 

Membrane 
Aerated Biofilm 
Reactor (MABR) 

Gas permeable membranes act 
as surface to facilitate attached 
growth media. Unlike 
conventional attached growth 
process, air is directed into the 
membranes to supply air/oxygen 
into the biofilm around the 
membrane surface while the 
bulk liquid remains anoxic.  
This approach significantly 
reduces power requirements 
and achieves compacted reactor 
volumes.  

Process 
intensification 
 
Energy 
consumption 
reduction 

Full scale, 
most plants 
under design 
overseas.  
Difficulty 
getting very 
low nitrogen 
values. 

Mainstream 
Deammonification 

In lieu of conventional 
nitrification and denitrification 
pathway, the biology will be 
based on Anaerobic 
ammonification (ANAMMOX) 
which requires significantly less 
oxygen (hence power), lower 
carbon requirements for nitrogen 
removal (i.e. more influent 
carbon can be diverted to 
anaerobic digestion).  However, 
the ANAMMOX bacteria is very 
slow growing, particularly in mild 
temperature like New Zealand.  

Novel process 
 
Energy 
consumption 
reduction 

Some full 
scale set-up 
overseas 

Gel 
Encapsulation 

Microorganisms are 
encapsulated in gel 

Process 
intensification 

Limited to 
some industrial 



 

Page | 27 

 

Technology 
examples 

Description  Process 
drivers 

Current 
status 

beads/cubes. The micro-media 
is then dropped into bioreactors 
for maximising treatment 
performance.  Compared to 
conventional activated sludge, 
which has only a small 
population of active 
microorganisms, this process 
will have significantly higher 
capacity per unit volume of 
bioreactor.  

facilities 
overseas. Still 
unsure of 
reality of this 
process. 

Waste to protein The process uses purple 
phototrophic bacteria (PPB) to 
convert soluble wastewater 
constituents of organics, 
nitrogen, and phosphorus from 
high strength wastewater into 
protein rich biomass, potentially 
replace fishmeal in aquaculture 
industries.  

Novel process, 
resource 
recovery.  
 
PPB uptake 
capacity. 

Demonstration 
scale overseas  

Algal bioreactors The use of algae to uptake 
additional nitrogen and 
phosphorus and provide a 
biomass for use (e.g. High rate 
algal ponds, Petro process – 
ponds combined with trickling 
filter or activated sludge). 
Recent examples utilising micro 
and macro algae and anaerobic 
digestion of algal solids.  

Low cost 
upgrade for 
nutrient 
removal 

Full scale 
examples over 
the last 20 
years. Some 
large plants in 
USA and 
Mediterranean. 
Western 
Treatment 
Plant in 
Melbourne 
(Petro) 

High rate 
anaerobic 
treatment 

Use of high rate lagoons, 
UASBs, or anaerobic membrane 
bioreactors to treat raw 
wastewater. Polishing with 
trickling filter, algal ponds or 
activated sludge. Also 
opportunity to recover nutrients 
from outlet of anaerobic. 

Maximise 
energy 
recovery and 
offer a low 
cost treatment 
system. 

Many 
examples in 
India and 
Brazil. 

Physical / 
Chemical 
treatment 

Use of chemical addition, fine 
screening, sieve filtration or 
membrane filtration to maximise 
removal of organics and send to 
anaerobic digesters.  

Small footprint, 
low operating 
costs. 

Some 
examples 
overseas. 
Significant 
research in 
this area. 

Struvite recovery This applies in treating centrate 
with magnesium hydroxide to 
form struvite (MAP) 

Forming 
fertiliser 
products  

Full scale 
plants in US 

 

Wastewater treatment processes have traditionally been developed for removal of contaminants 

prior to releasing the treated wastewater into the environment.  “Circular economy” thinking has 

become more prevalent and is changing how wastewater treatment is considered from a 

resource recovery perspective.  A research and development focus on treatment technologies 

and methods to facilitate resource recovery from treating the wastewater, including carbon 

diversion is becoming more prevalent (refer Chapter 6).  



 

Page | 28 

 

1.7 Industrial wastewater treatment facilities 

New Zealand manufactures and exports a range of products to overseas markets.  The largest 

export earner is from dairy, egg and honey manufacturing, earning approximately 28% of the 

total export trade (Workman, May 28, 2020).  This is followed by the meat industry (14%) and 

wood processing (9%).  Wastewater generated from these manufacturing facilities are often 

treated onsite and/or discharged into local council’s wastewater systems as trade wastes.  

Because of the vast quantity and diverse spectrum of manufacturing facilities in New Zealand, 

this section provides a high-level overview only of on-site wastewater treatment from these 

industrial discharges. 

Refer to Chapter 2 for a detailed description of trade waste management.   

1.7.1 Dairy industry and milk process plants 

New Zealand produces approximately 3% of the global milk production, of which 95% of product 

is exported. The dairy sector provides direct employment to 38,000 people. 

Exports from the dairy industry have been valued to approximately $16.7 billion (DCANZ, n.d.), 

and the top five export-earning products are whole milk powder, butter, cheese, infant formula 

and skim milk powder.  

Fonterra is our largest dairy producer, and they own and operate 30 factories across New 

Zealand. The majority of these have onsite wastewater treatment facilities to treat the 

wastewater from the manufacturing process.  Other major dairy companies include Tatua Dairy, 

Open Country Dairy, Westland Milk, Synlait, Oceania Dairy and Yashili.  A more detailed 

account of dairy wastewater plants is included in Chapter 2. 

The wastewater characteristics from each factory is different due to the dairy products that each 

factory produces.  In general terms, dairy processing wastewater contains dilute milk, spill milk 

products and cleaning solutions. The waste stream usually has elevated organic levels 

(measured as COD, and cBOD5), fat and grease (FOG), nitrogen and phosphorus and variable 

pH (by the cleaning chemicals). 

Common onsite treatment processes include screens and dissolved air flotation (DAF) before 

the treated wastewater is irrigated on land. Often pond based systems are used as further 

treatment. Some dairy producers also have anaerobic treatment systems and recover the 

biogas for reuse. If a higher pre-treatment/discharge standard is required, a biological treatment 

system (ponds, trickling filters or activated sludge) will be used, such as Lichfield and Pahiatua  

(Daly & Beuger, 2016).  As advised in Fonterra’s Sustainability Report 2019, the factory 

produces approximately 61.3 Mm³ of factory wastewater per year. 

The factory domestic wastewater is usually treated by a small separate system. 

1.7.2 Meat industry and abattoirs 

Process wastewater from abattoirs is another major source of industrial wastewater. The 

wastewater characteristics are very different to those in the dairy wastewater.   Affco, Alliance, 

Greenlea and Silverferns Farms are the major red meat processing companies in New Zealand.  

Tegel, Inghams, Brinks, Turks and Waitoa are known companies own and operate poultry 

processing facilities.  

Typically, the waste stream is heavily loaded with suspended solids, fat, blood and manure, 

resulting in a very high strength wastewater with elevated levels of suspends solids and 

organics; with very high nitrogen and phosphorus concentrations.  Typical onsite wastewater 

treatment processes include milliscreens, save-alls, dissolved air flotation, anaerobic biological 



 

Page | 29 

 

treatment (ponds) and aerobic biological treatment.  Milliscreens and DAF are commonly used 

to remove solids and protein/organics in the wastewater.   

Some of the meat works and poultry processing facilities discharge the wastewater to local 

council’s wastewater systems.  Some facilities have their own discharge permits to release the 

treated wastewater to the nearby receiving environment (land or water). 

1.7.3 Other industries 

In addition to dairy and meat industries, there are other industries in the country, including petrol 

chemical, food processing, wool scouring, pulp and paper and others.  The pulp and paper 

sector produces large volumes of wastewater with high suspended solids and organics. 

Treatment processes usually entail, screening, primary clarification and biological treatment 

using a combination of anaerobic and aerobic systems. Most of these plants in New Zealand 

are pond-based systems due to their rural location. There are numerous of these industrial 

facilities in all of the regions. There is no centralised database to provide a breakdown of all of 

these onsite treatment types (if any) and associated volumes of wastewater. 

1.8 Combined domestic and industrial 

Several WWTPs receive significant discharges from the nearby industrial facilities within the 

township; examples include Whanganui, Morrinsville, Fielding and Blenheim. In these facilities, 

there are specific provisions to manage the effect of treating a higher percentage of trade waste 

than other municipal wastewater treatment plants around the country.  

1.8.1 Case Study – Morrinsville WWTP  

The Morrinsville township has a population close to 8,000 people and is located in close 

proximity to a number of industrial sites.  The Morrinsville WWTP receives trade waste from 

Fonterra’s Morrinsville site, Greenlea Premier Meats and smaller discharges from IXOM and 

Evonik Peroxide.   

The current average flow to the treatment plant is approximately 5,800 m3/day, of which 

approximately 25% originates from the industrial sources. 

The existing treatment process comprises of inlet works (screens and grit removal), a 

Sequencing Batch Reactor (SBR) lagoon, tertiary filters and UV disinfection, as shown in Figure 

21 and Figure 20.  The final effluent is discharged into the Totara Gully, which is a tributary to 

the Piako River.  The current resource consent requires the treatment process to produce a 

high quality effluent with low ammonia and nitrogen concentrations. 

  

Figure 20: Morrinsville WWTP inlet works and decant pond 

 

 



 

Page | 30 

 

 

Figure 21: Morrinsville WWTP layout 

The discharges from Fonterra and Greenlea represent 21% and 5% of COD loads, and 13% 

and 27% of total nitrogen loads to the Morrinsville WWTP respectively. Hence, monitoring and 

managing the trade waste loads are highly important to the plant operation and to maintain 

compliance with the discharge standards.  An online UV photospectrometer monitors the levels 

of organic and nitrogen in the incoming wastewater around the inlet works.   

From the online data, the Matamata Piako District Council (MPDC) operators adjust the SBR 

setpoints to optimise the wastewater treatment, as well as querying the industrial dischargers 

for abnormal levels of trade wastes contaminants. MPDC has demonstrated the potential of 

smarter usage of process data collected from the field instruments to optimise the wastewater 

treatment processes, especially when the treatment plant performance is affected by flows and 

loads of the trade waste.  

1.9 Onsite wastewater systems overview 

1.9.1 Background 

In New Zealand, approximately 21% of the population is not connected to a reticulated sewer 

system (Water New Zealand, 2019). The majority of these people are living in rural areas where 

water services are not provided by the local council. In such situations, buildings have to be 

serviced by an on-site wastewater management system (OWMS) that treats all the household 

wastewater flows. For these OWMS, the treated wastewater effluent is discharged to a land 

application area on the property.    

As stated above, OWMS are mostly located in rural areas. Therefore, the distribution of OWMS 

amongst the councils differs depending on the amount of the population living within urban 

areas in a district. Table 10 below shows the percentage of the population not connected to a 

SBR 

Decant pond 

Inlet works 

Tertiary 
filter & UV 

Septage 
reception facilty 



 

Page | 31 

 

wastewater network in each of the regions that participated in the Water New Zealand 

2018/2019 National Performance Review. It can be seen that Hamilton City Council which has 

completely urban population has no OWMS while the Far North and Kaipara which have a high 

level of the population in rural areas have greater than 60% of their population using OWMS. 

Table 10: OWMS usage by Territorial Authority (Water New Zealand, 2019) 

Region Territorial Authority Percentage of the population 
not connected to a wastewater 
network 

Northland Far North 64% 

Kaipara 63% 

Whangarei 40% 

Auckland Auckland 6% 

Waikato Hauraki 44% 

Waipa 34% 

Taupo 29% 

Hamilton 0% 

Bay of Plenty Whakatane 39% 

Western Bay of Plenty 27% 

Rotorua 11% 

Tauranga 10% 

Hawke's Bay Hastings 29% 

Napier 0% 

Manawatu-Whanganui Ruapehu 43% 

Tararua 40% 

Manawatu 39% 

Whanganui 17% 

Palmerston North 2% 

Taranaki Stratford 42% 

New Plymouth 24% 

Wellington Masterton 22% 

Kapiti Coast 12% 

Wellington Water 9% 

Marlborough Marlborough 31% 

Nelson Nelson 0% 

Tasman Tasman 39% 

Canterbury Selwyn 38% 

Ashburton 38% 

Waimakariri 37% 

Timaru 37% 

Mackenzie 12% 

Christchurch 11% 

Otago Clutha 41% 

Waitaki 34% 

Queenstown-Lakes 24% 

Central Otago 21% 

Dunedin 18% 

West Coast Grey 26% 

Southland Gore 12% 

Invercargill 1% 



 

Page | 32 

 

Region Territorial Authority Percentage of the population 
not connected to a wastewater 
network 

Southland 0% 

Overall New Zealand 
 

21% 

 

An OMWS is comprised of four components: 

1. The wastewater source 

2. The treatment plant 

3. A dosing system 

4. A land application system 
 

Domestic wastewater sources generally come from houses, schools, offices, marae, camping 

grounds, country huts, and public toilets. Stormwater from roofs and paved areas should not 

enter the OWMS (Dakers, n.d.).   

On-site WWTPs consist of a primary treatment step and increasingly also a secondary 

treatment step prior to land application.  

Primary treatment is most commonly provided by septic tanks. These are single or multiple 

chamber tanks, usually fitted with an outlet filter, that are buried underground. Septic tanks 

installed for standard domestic wastewater sources are usually around 3000 litres in capacity.  

Septic tanks act as a retention unit that allows for fats/grease/oil to be separated via floatation 

and solids by settling to the bottom of the tank. This separation allows for there to be a clear 

zone in the middle of the tank that is free of solids and is able to be discharged to land (Chen & 

Silyn Roberts, 2018). Over time, sludge and scum will accumulate in the tank, which will reduce 

effective operation. While the rate of sludge and scum accumulation will vary from source to 

source, septic tanks are recommended to be pumped out by a contractor every three years to 

remove sludge and scum (Bay of Plenty Regional Council, n.d.).  Sludge at the bottom of the 